Private & Confidential - Not for Circulation

INFORMATION MEMORANDUM FOR PRIVATE PLACEMENT OF BONDS

CHENNAI METROPOLITAN WATER SUPPLY AND SEWERAGE BOARD
(Statutory Board of the Government of Tamil Nadu) Registered Office: No.1, Pumping Station Road,
Chennai - 2. Tel Nos:- (044)28534444, 28534994, 28524388 Fax No. (044) 28531243, 28525544
Website: www.chennaimetrowater.com, Email: cmwssb@md2.vsnl.net.in

PRIVATE PLACEMENT OF UNSECURED REDEEMABLE TAX FREE CMWSSB MUNICIPAL BONDS 2005
FOR Rs. 50 CRORES OF THE FACE VALUE OF RS.10,00,000/- EACH (IN THE NATURE OF
PROMISSORY NOTES)

GENERAL RISKS

Investment in securities involves a degree of risk and investors should not invest any funds in this offer unless
[...]
Canara Bank has given their consent to CMWSSB for being appointed as Debenture Trustee for the present

private placement of bonds.

PLACEMENT PROGRAMME

The issue will open at the commencement of banking hours on

banking hours on ...........

INTERMEDIARIES

and will close at the closure of the

ADVISORS &

SOLE ARRANGER

Karvy Investor Services Limited
“Karvy House”,46,Avenue 4,

Street No. 1,Banjara Hills,
Hyderabad 500034

SEBI RegistrationNo.INM/000008365
Tel: +91 40 23374714/23320752
Fax: +91 40 23374714

E-mail: mbd@karvy.com

FACILITATED BY

Tamil Nadu Urban
Infrastructure Fin.Services
Limited

Vairams Complex, 112, Sir
Thyagaraya Road, T.Nagar,
Chennai — 17.

Tel: +91 44 2815 3103

REGISTRARS AND TRANSFER
AGENTS
Cameo
Limited,
Subramaniam Building, No.1, Club
House Road, Chennai — 600002

Tel: +91 44 28460390

Fax: +91 44 28460129

Corporate Services

DEBENTURE TRUSTEES

Canara Bank

Debenture Trust Department, E-T & T
Section 51. Stock Exchange Towers,
P.O Box No. 27047

| Cross, J C Road, Bangalore
Telephone: 080 22223170

AUDITORS TO THE ISSUE
M.Thomas & Co.,
Chartered Accountants

Flat No.G-11,Marina
Square,27, Santhome High
Road, Mylapore , Chennai
600 004 Phone 24941878,
24958043

AUDITORS FOR LIMITED REVIEW
R.Palanivelu & Company
Chartered Accountants

No. 17/1, (Old No. 8/1) Sarojini
Street T.Nagar, Chennai 6000017,
Telephone: 044-4341978 & 044-
4344235

RATING AGENCY

CRISIL Limited

Hindustan Times Bldg, 9th Floor,
18-20, Kasturba Gandhi Marg,
NEW DELHI - 110 001. PHONE +91
(11) 2372 1603

FAX +91 (11) 2372 160

COMPLIANCE OFFICER
C.Munianathan

Board Secretary Cum
General Manager

Chennai Metropolitan Water
Supply And Sewerage Board
(Statutory Board of the
Government Tamil Nadu )
Registered Office: No.1,
Pumping Station Road,
Chennai - 2.

Tel Nos:- (044)28534444,
28534994, 28524388

Fax No.

(044)28531243, 28525544
Website:
www.chennaimetrowater.com,
Email:
cmwssb@md2.vsnl.net.in

BANKERS TO THE ISSUE
CANARA BANK

Circle Office, Chennai

563/1, Anna Salai, Teynampet
Chennai — 600 018
Telephone: 044 — 24349731
FAX 044-24323722

Investors may contact the Compliance Officer in case of any pre — issue or post — issue related problems.

CHENNAI METROPOLITAN WATER SUPPLY AND SEWERAGE BOARD-TAX FREE MUNICIPAL BONDS




Private & Confidential - Not for Circulation

Il. CAPITAL STRUCTURE AND SHAREHOLDING PATTERN

CAPITAL STRUCTURE (As on 31* December 2004)
(Rs. In Crores)

PARTICULARS AMOUNT | AMOUNT
(A) GOVERMENT CONTRIBUTION 458.00
(B) GOVERNMENT GRANT 499.37
(C) RESERVE & SURPLUS 218.69
NET WORTH 1176.06
(D) LOAN FUNDS
LONG TERM LOANS 1441.92
CURRENT LIABILITIES 507.89
(E) DEFERRED CREDITS & DEPOSITS 200.31
NOTES :

(1) The Directors / CMWSSB have not entered into standby or similar arrangements for the present bond
issue.

(2) CMWSSB has not raised any bridge loan or any other similar financial arrangement, the amount of
which would be repaid out of the proposed issue of unsecured Non Convertible Redeemable tax free
bonds in the nature of promissory notes.

(3) CMWSSB is in the business of providing water supply and sewerage disposal services for the Chennai
City. Therefore, CMWSSB may borrow funds through private placements for its operations and project
development and implementation.

SHAREHOLDING PATTERN AS ON DATE

The Board is entirely owned by the Government of Tamil Nadu.

CONTRIBUTION FROM GOVERNMENT

In the form of Contribution and Grants from Government - Rs. 957.37 Crores till date.
lll. PARTICULARS OF THE PRESENT ISSUE

A brief information on the project for which the borrowing is made is given below:

The Government of Tamil Nadu, in G.O.(3D) No.74, MA&WS Dept, dated 2.8.1996 have accorded
administrative approval for the Project of Construction of 530 mild Water Treatment Plant at
Chembarambakkam and allied works and laying clear water transmission main from Chembarambakkam to
Porur at an estimated cost of Rs.220.00 crore Chembarambakkam to porur so as to draw water from the
Chembarambakkam Reservoir, treat and supply to City.

1.1 Water supply system to Chennai City was installed as early as 1870 and the protected water supply
system with slow sand filters was commissioned in 1914. This water supply system was improved and
expanded in the last 135 years. At present, water supply to Chennai city is maintained with three surface
storage reservoirs ( Poondi, Cholavaram and Redhills ) having a combined storage of about 7640 million
cubic feet ( mcft ) and six ground water aquifers in Araniyar and Kortalaiyar basins. The New Veeranam
scheme was added in the year 2004 with 180mld capacity.

CHENNAI METROPOLITAN WATER SUPPLY AND SEWERAGE BOARD-TAX FREE MUNICIPAL BONDS



Private & Confidential - Not for Circulation

1.2 The Chennai Metropolitan area (CMA) comprises of 1178 sgkm with four municipalities, twenty three Town
Panchayats, five satellite town ships, villages and Chennai city of 170 sgkm. The Master Plan of water supply
and sewerage for Chennai city and other areas of CMA was initially prepared in the year 1978 and updated in
the year 1991 and further updated in the year 1997. The requirement of water in the year 2005 is about 1267
mld and the demand for CMA in the year 2011 is 1481 mld and in the year 2021 is 1763 mid.

1.3 In order to augment water supply, an agreement was drawn with the Andhra Pradesh Government to
supply about 12tmcft of water per annum at the Tamilnadu border. The water will be conveyed to the City
drinking water lakes viz Poondi, Cholavaram, Redhills and Chembarambakkam. The Chembarambakkam lake
is one of the major lake in Tamil Nadu having a water spread area of 165sgkm and a storage capacity of
3645mcft. Water from Krishna water source as well as local catchment's area water will be utilized for CMA. A
Water treatment plant ( WTP) of capacity 530mld is being constructed near Chembarambakkam lake to utilise
the water from Chembarambakkam lake.

2. Necessity of the 530mld WTP at Chembarambakkam

The present water treatment capacity available for Chennai City at present is 570mld comprising 300mid at
Redhills and 270mId at Kilpauk. Against the expected availability of about 1370 mid ( 930mId from Krishna
source and 440mid from other sources) a WTP of 530mld capacity ( output ) is being constructed at
Chembarambakkam that is situated 20km south west of Chennai city. The raw water for the proposed WTP
shall be drawn from the Chembarambakkam lake, which shall be fed by a link canal from Poondi reservoir,
drawing water from Kandaleru reservoir in Andhra Pradesh, besides its own catchment.

3 Functions of the 530mid WTP

3.1 The functions of the WTP includes 1) To receive 564 mid of raw water from Chembarambakkam lake
through a New Intake Tower to the raw water pump house 2) To pump 564 mld of raw water to the WTP
through the raw water transmission mains 3) To treat 564 mid of raw water to produce 530 mid of treated water
atthe WTP and 4) To pump 530 mid of water to the distribution network.

4. Components of the 530mId WTP Project

4.1 The 530mld water treatment project at Chembarambakkam consists of three major components viz., a)
New Intake Tower and allied works at Chembarambakkam lake ( Item wise rate Contract carried out by
Tamilnadu PWD ) b) Water treatment plant and associated works at Chembarambakkam ( Turnkey Contract )
and c) Transmission main from WTP to Porur junction / Koyambedu junction ( Item wise rate contract ).

5. New Intake Tower and allied works

To draw the required quantity of raw water from the lake, an Intake Tower has been constructed at the deepest
part of the Chembarambakkam lake. There are 7 nos of inlets each of size 2.2m X 1.2m at levels varying from
+19.20m to + 24.00 m. The Intake Tower is capable of permitting drawal of 675mid o f water. Water will be
drawn and let into a raw water sump for being pumped into the water treatment plant.

6.1 Scope of the 530mld WTP and associated works

The scope includes 1) Design, construction and testing of the Civil Engineering works 2) Design, supply,
erection, testing and commissioning of the Mechanical, Electrical and Instrumentation equipment for the Plant
and 3) Operation and Maintenance of the Plant continuously for 7 years.

6.2 Major units of the WTP

The major units of the WTP are : 1) Raw Water Reservoir, Raw water Pumping Station, and Raw water
transmission main upto the WTP, 2) Cascade Aerator, 3)Distribution chamber ( 2 Nos ),4) Pulsator clarifiers (8
Nos.), 5)Filters (22 Nos.), 6)Filter annex building, 7) Chlorine contact tank, 8) Treated water tank, 9) Treated
water pumping station & Transmission main upto the main road, 10) Clarifier sludge balancing tanks, 11) Wash
water recovery tanks (2 Nos.), 12) Sludge Thickeners ( 3 Nos.), 13) Sludge dewatering building, 14) Pre-post
chlorination building, 15) Lime building, 16) Chemical building, 17) Residential Quarters for operating staff, 18)
Transformer sub station, 19) Administration building, 20) Overflow collection tank, and 21) Rain water-
harvesting structures

6.3.Advantages of French Technology - Pulsator Clarifier
The state of the art Pulsator Clarifier and Aquazur Filter will be used in the WTP producing excellent treated
water quality. The treated water turbidity will be less than 1NTU. The wastage of water inside WTP will be very
minimum. The Pulsator Clarifier of sludge blanket type where the coagulation will take place in the raw water
feed pipe, flocculation will take place in the sludge blanket and clarification will take place using the sludge
blanket as a filtration media. In order to keep the sludge blanket under suspension in a homogeneous state for

6

CHENNAI METROPOLITAN WATER SUPPLY AND SEWERAGE BOARD-TAX FREE MUNICIPAL BONDS



Private & Confidential - Not for Circulation

raising the water level in vacuum chamber for 20 to 40 seconds and for the water drop in the vacuum chamber
for 5 to 20 seconds, vacuum blowers will be used. Hence the water will be raising and falling in the Pulsator at
a predetermined circle so that sludge will not settle at the bottom due to this Pulsation effect but will overflow
into the Concentrators.

7. Transmission main to Koyambedu / Porur

For the third part viz Supplying, laying, jointing, testing and commissioning of 2025mm ( ID) MS spirally welded
pipe line from Chembarambakkam water treatment plant to Porur junction and Vanagaram junction and
1925mm ( ID) MS spirally welded pipe line from Vanagaram junction to Koyambedu junction, the work order for
the transmission main contract was issued on 14.5.2004 to the lowest quoted bidder, M/s.Subash Projects Ltd.
Bangalore for a contract value of Rs.71.98 crores. However the above successful bidder refused to take up the
work by seeking price escalation ( which is against the tender condition and Tender Transparency Act
provision) filed a writ petition in the Madras High Court and obtained a stay, restraining CMWSS Board from
invoking the Bank guarantee for a value of Rs.43.80 lakhs furnished by them towards Earnest Money Deposit
(EMD). CMWSS Board has recently vacated the stay and fresh tenders are being called for. The works will be
commenced and the probable date of completion of the pipeline project will be June 2006.

The object of the issue is to construct the 530 MLD Water Treatment Plant at Chembarambakkam at an
estimated cost of Rs.220.00 crore. The details of the funding pattern of this project is as follows:

French Aid Rs. 28.00 crore
Tufidco Rs. 100.00 "
Tax Free Bond Rs. 50.00 "
Financial Instn. Rs. 42.00 "

SCHEDULE OF IMPLEMENTATION

Nature
of work

Mar
‘05

Apr
’05

May
‘05

June
’05

July
‘05

Aug
‘05

Sep
‘05

Oct
‘05

Nov
‘05

Dec
‘05

Jan
‘06

Feb
‘06

Mar
‘06

Apr
‘06

May
‘06

Jun
‘06

Design,
build
and
operate
WTP at
Chemba
rambakk
am

Physical
progress
(%)

53.27

57

62

67

71

76

80

89

95

100

Financial
progress
(Rs. In
crores)

57

5.35

4.8

4.85

5.35

4.25

214

Laying
transmis
sion
main
from
Chemba
rambakk
am to
Porur-
vanagar
am
junction

Physical
progress
(%)

10

17

21

24

28

38

50

62

74

89

100

Financial
progress
(Rs. In
crores)

5.25

5.25

7.35

4.2

3.15

4.2

10.5

12.6

12.6

12.6

14.75

10.55

#l CHENNAI METROPOLITAN WATER SUPPLY AND SEWERAGE BOARD-TAX FREE MUNICIPAL BONDS




Private & Confidential - Not for Circulation

IV. TERMS OF THE PRESENT PLACEMENT

TERMS AT A GLANCE

(Rs. in Crores)

INSTRUMENT

NON-CONVERTIBLE REDEEMABLE TAXFREE MUNICIPAL BONDS
2005 PRIVATE PLACMENT FOR RS. 50 CRORES ONLY.

DENOMINATION
(Rs. Per Bond)

Rs. 10,00,000/-(Face Value)

RATING AA (s0) by CRISIL
TENURE 7 years.
REDEMPTION Six semi annual installments in 5, 6™ and 7" years.

COUPON RATE

Payable semi annually yielding 5.20% p.a.

TAX BENEFITS

Interest is TAXFREE as per enclosed notification by the Government of
India.

INTEREST PAYMENT

Semi annually

MINIMUM APPLICATION

Application should be for a minimum of 1 Bond.

APPLICATION MONEY

100% of total value of Bonds applied

INTEREST ON APPLICATION
MONEY

Interest shall be payable at the coupon rate from the date of realization
of cheques/Draft till one day prior to the date of allotment

NATURE OF BONDS

The Bonds are in the nature of Promissory Notes and are unsecured

MINIMUM SUBSCRIPTION

The provisions as to minimum subscription are not applicable to the issue and as per SEBI Guidelines.
CMWSSB would be free to retain any amount received in the issue or may reduce the issue size depending on

the circumstances and markets.

MARKET LOT

The market lot will be one Bond and in multiples of one bond thereafter.

INTEREST ON APPLICATION MONEY

Interest shall be payable at the coupon rate from the date of realization of cheques/Draft till one day prior to the
deemed date of allotment. Interest is payable on all valid applications. The interest warrants will be dispatched
by registered post at the sole risk of the applicant, to the soleffirst applicant. No interest on application money
would be payable in cases of invalid applications.

CHENNAI METROPOLITAN WATER SUPPLY AND SEWERAGE BOARD-TAX FREE MUNICIPAL BONDS




Private & Confidential - Not for Circulation

DEEMED DATE OF ALLOTMENT

................... shall be the deemed date of allotment of the Bonds. All the benefits under the bonds will accrue
to the investor from this date even though the actual allotment may take place on a date other than the
specified deemed date of allotment.

COMPUTATION OF INTEREST

The first interest payment shall be made on 31% December 2005 based on actual number of days from the
date of allotment divided by actual number of days in a year.

Subsequently interest payment will be made on 30" June and 31° December of every year at the coupon rate
on the principal outstanding from the last interest payment date till the date before the correct interest payment
date, upto the date of redemption. The calculation will be based on the number of days in a year, as
denomination. The method of interest will be simple interest

INTEREST PAYMENTS

The cheques for the interest payment will be issued to the Registered Bondholder before the due date for
payment of interest. These cheques will be valid for a period of three months from the date of cheques. In the
event of its non-encashment within this period, CMWSSB shall revalidate said cheques on receipt of request
from registered bondholders.

On the Interest payment date, interest would be paid by cheques / Pay orders etc. to those bondholders whose
names appear on the list of beneficial owners given by the depository to CMWSSB. These names would be as
per the depository's record date/book closure date fixed for the purpose of interest payment. Interest will be
paid to the bond holders whose names appear in the Register of Bond Holders as on the record date to be
fixed by CMWSSB for this purpose from time to time.

FORM & DENOMINATION

CMWSSB will issue a Bond Certificate for the Bonds allotted to the investors in dematerialised form only. The
applicant may rematerialize their holding in market lots (1Bond) or in other denominations by specifying the
same in the Re-materialisation Request Form (RRF).